

- | | | | |
|-------------------------------|--------------------------------|------------------------------------|-------------------------------------|
| <input type="checkbox"/> HLAS | <input type="checkbox"/> HSA | <input type="checkbox"/> CHSLD DBV | <input type="checkbox"/> CHSLD GD |
| <input type="checkbox"/> HGL | <input type="checkbox"/> IUSMD | <input type="checkbox"/> CHSLD DOR | <input type="checkbox"/> CHSLD NP |
| <input type="checkbox"/> CHSM | <input type="checkbox"/> CLSC | <input type="checkbox"/> CHSLD LAS | <input type="checkbox"/> CHSLD LACH |

N° dossier / Chart n°	DDN / DOB	Sexe / Sex
Nom / Name	Prénom / First Name	
Nom de la mère / Name of mother		
Adresse / Address		
Tél. / Tel.		
N° assurance maladie / Medicare Card N°		Expiration

Allergie(s) : _____ Height: _____ Weight: _____

Prescriber's initials	Enhanced recovery after surgery (ERAS) - Colorectal Pre-operative prescriptions (To be given to the user and the community pharmacy)
	<p><u>Bowel Preparation</u> (Not to be used routinely in colonic surgery but may be considered in rectal surgery with stoma diversion)</p> <p>Total bowel preparation: 2 days before surgery Bisacodyl (Dulcolax®) 5 mg - Take 2 tablets PO at 4pm with at least 2 litres of water during the evening. Serve: 2 tablets. NR</p> <p>The day before surgery Polyethylene glycol (Golytely®) 1 x 4 L bottle. To serve: 1 bottle. NR <i>Dilute according to instructions. At 10 a.m. on the day before surgery, drink 250 mL of the solution every 10 minutes until the 4 L has been used up.</i></p> <p>OR 2 sachets of sodium picosulphate-magnesium oxide-citric acid (Pico-Salax®). To serve: 1 box of 2 sachets. NR <i>Dilute sachets according to instructions. Take 1 diluted sachet at 2pm and 1 diluted sachet at 6pm on the day before surgery (drink at least one litre of water after each sachet).</i></p> <p>Partial bowel preparation: The day of surgery 2 Sodium phosphate enemas (Fleet®). NR <i>1 enema the morning of surgery 2 hours prior to departure for the hospital and 1 enema in same day surgery (SDS) department upon arrival to the hospital</i></p> <p>Other (s): _____</p> <p style="text-align: center;"><u>Antibiotic therapy</u></p> <p>1 day before surgery Neomycin 1 g - Take 1 tablet PO at 13:00, 14:00 and 23:00 Serve: 3 tablets. NR OR Ciprofloxacin 500 mg - Take 1 tablet PO at 13:00, 14:00, and 23:00 Serve: 3 tablets. NR</p> <p>AND Metronidazole 250 mg - Take 4 tablets PO at 1pm, 2pm, 11pm. Serve: 12 tablets. NR</p> <p>Other (s): _____</p>

GRM 4200043335

Prescriber: Name (block letters)	Signature	License No	Phone No	Date (YYYY/MM/DD)